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	Results from previous material property tests conducted by the authors of the lab. 
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Material Properties Test Results
. Mass of . Compression Compression Distance
Material Sample (g) Density (glom?) Distar?ce* (cm) to M[;ss Ratio (cm/g)
Plastic bottle (80z) 10.1 0.009 1.0 0.099
Plastic jug (640z) 721 0.009 05 0.0069
Styrofoam cup 1.95 0.009 7.0 3.59
Sand 147.85 0.001 05 0.0034
Popsicle sticks 0.0007 0.0 0.00
Rice 110.1 0.001 03 0.0027
Foam 4.7 0.02 1.1 0.234

*Distance the material compresses when placed under a 1.2 Kg mass (or 11.77 N of force)
The materials were tested for their compression distance by: 1) laying each flat on a table, 2) measuring their starting heights, 3) placing a
1.2 Kg weight on each material, 4) measuring the final material height after compression
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